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Clamp Bolt (M5 x 15)
Stroke Adjust Screws (M4 x 13) & Plate
Cable Fixing Plate & Bolt (M5 x 8) 
Chain Guide Fixing Screw (M4 x 3)
Clamp Band Adapter (2 pcs.) for S-size /   28.6 mm (1-1/8")
SM-FD74 Brazed-on Bracket
SM-FD74-LW Brazed-on Bracket (Investment Cast)
Clamp Bolt (M5 x 13.5) & Radius Washer for Brazed-on Type
SM-AD11 Clamp Band Unit    31.8 mm (1-1/4") for Brazed-on Type
SM-AD15 Clamp Band Unit    34.9 mm (1-3/8") for Brazed-on Type
Clamp Bolt (M5 x 17.5) for SM-AD11/ AD15
Clamp Bolt (M5 x 13.5) for SM-AD11/ AD15
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19100
52000

FD-6603

Band Type

Brazed-on Type
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(For Double Gear)

(For Triple Gear)

FD-6600
FD-6603

Ice Grey Version

Ice Grey Version

FD-6600-G

FD-6603-G

SHIMANO ULTEGRA Front Derailleur

A: Same parts.
B: Parts are usable, but differ in materirals, appearance, finish, size, etc.
Absence of mark indicates non-interchangeability. 
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